

**Table S1. Rescue therapy**

Cycle no.	Rescue therapy
1	Domperidone or metoclopramide 10 mg every 8 hours as required
2	Can be stepped up to include lorazepam 1 mg or ondansetron 8 mg twice daily on day 2-3
3	Can be stepped up to include lorazepam 1 mg plus ondansetron 8 mg twice daily on day 2-5 with domperidone as required
4	Can be stepped up to include lorazepam 1 mg plus ondansetron 8 mg twice daily on day 2-5 plus dexamethasone 4 mg twice daily for day 2-3 to be followed by 2 mg twice a day on Days 4-5